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FEDERAL STUT.L OUPPLY, INC. - E
THESE TEST REPORTS APPLY TO g T A CNS\P t % ;i
Dip A7 M ©
YOURP.O. #
CERTIFICATE NO Q20190831316 Page i /1
DATE OF 15SUR 31AUG 2019 A8 1 1 B 'LJIN Steel Corporation
CUSTOMER. FEDERAL STEEL SUPPLY, INC. —— Add
msi ant ress
CoNTRRCIGIO N, 1 78 INSPECTION CERTIFICATE
: 1746 Hoguk-ro, Imsil-eup, Imsil-gun, Jeollabuk-do, Korea 55927
%KOUW?\ SEAMLESS CARBON STEEL HOT FINISHED FIPE TEL - 82-63-730-4533 / FAX : B2-63-730-4798 /
ASTM ASI/AL06 2018 Edition // E-mail : kyoungcheol.yun@iljin co.kr
STANDARD ASME SASI/SAIDG 2017 Edition [/ . o ;
API 5L FORTY-5IXTH EDITION, 2018 EN10204-31 W / EN10204-32 (] SUPPLIER IUIN STEEL Corporation
HEAT
ORDER SIZE QUANTITY Manufacturing Pipe End ; M REMARK
NO W/ TOTAL Pracess (Type) REATMENT Fiads
1 MEAT NO) MASS. LENGTH T THE HAADNESS DESCRIBED HEREIN COMPLANCE WITH NACE
D oD WT LENGTH PCS ! *2 3 MR-0175/MR-0103(MAX 22HRC} 2015 EDITION
, W itk s/t TOTAL ( ths/ft) 2 *R - CHEMICAL COMPOSITION REQUIREMENT FOLLOWS NEXT
ST19070167 2468 " 2875" 0203 " 400° 4R 580 11,136.00 1920.00° HF BEP N/A ASTM AS3 B - ASTM A538 - TABLE 1 [REMARK C}
F - 06949) ASTM AL06 B 8 C ASTM ATOGBBC - TABLE 1 (REMARK 8)
S = APLSL * TABLE 4 [REMARK b}
ASME SASIB 13 o WELD REPAIR WAS PERFORMED
ASME SA106 B & C {4 ND MERCURY MERCURY COMPOUNOS OR MERCURY BEARING |
ADISL B/ X42 (PSL1] INSTRUMENTS AND/OR EQUIPMENT HAVE SEEN USED IN ANY
MANNER WHICH MIGHT CAUSE CONTAMINATION IN
MANUFACTURE, ASSEMBLY OR TEST OF MATERIAL
TUTAL 48 580 11136 00 1.920C0 & STEEL MELTED AND MANUFACTURED IN XOREA
HYDRO TENSILE TEST IMPACT i FLATY o 5
5 CHFMICAL COMPOSITION{%) NDT STATK (GAGE LENGTH TEST N“”Mzmmww unu._.mﬂcm ENING zﬂ»w,”..m oWt xu,n..,%w m L} :
! ) TEST 260604} s £23) | Lot TEST b B
nol Wre T ore Luige] 75| | EUE few m HRE i ,M Py
wieatnoy Lol el s lmal o s o | mifsoicul ml vl vine s uatun] vi| vz |ce|™ zu_ﬁ.a:_: ssure | "] g em Gremn T | CMRC I skhgxam | MPa 4 5 b T g
s tec ;
L s S Qne a1 temp L | Temp € M s T q
4 X100 R X1000 X100 X1000 *SE6i 7| '8 ‘9 *10 Pt P ps pu b % T ‘L 3 HV t : £ .
max| 75 120] 25| 2640 ] 20} 15| a0 80 10 [3H 050 2970 | 0735 988 ot s 4 8
Soec. o ul N &
Min w | 29 5 42059 {70341 | 186 3924 T g
1 | sTioo70167] tajis |22 2|8 {5 o e |m|j2a3f2jozjol a0y 041
(D06349) safie |2 N3] 6 a f10] 6 2 {3 jwo| 1 j22]2 forios 002 041
pafio|2afns| 7 o Jofe | 2182z j21]1orjor 0602 na? Ed G \\ﬁ.w B538L| 313 sda G G| G G
| 66280 |B43071 314 878 v
876
k! MM %mmaw_:_ﬁnmnqa_a / HF . Hot Fimshed / *4 - _.mp Ladle >=w_<u,_.w\. BA Bilet Anaiysis / PA  Product Analysis =10 - UT - Uliasonic MEC_. EC  Eddy m.mﬁm: Test {
ofd firis 45 . CusNi+CreMos+ MT Magnetic Particle Test/ EM ro Maanetic Inspection
NOTE *2 - BEP ' Bevelied End / PEP - Plain End 6 - Nb+V *p - Tubular or Plate Tvoe of ASTM E8 Fia 12 ’
*3 - A As Rolled / SRA | Stress Relieved Annealing ‘7 - NbaV+Ts *F - Full Section Tvpe of ASTM E8 Fia 11
O+1: Ouenched & Tempered / N+T - Normalized & Temoered ‘B - Crabh *G - Good / *L - Lonattudinal 7 T - Transverse
N Noimalized / [so © Isothermal Annealinag *g - C+Mn/6+(CreMo+V)/5+(Cu+Nil/13
Third party Section @ W HERERY CERTIFY THAT THE MATERIAL HEREIN HAS BELIN WADE AND TISTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE FEE
ALSULTS OF ALL T(ST ARE ACCEPTABLL
& THE QUALITY SYSTEM OF OUR WORKS HAS BEEN ASSESSHD AND REGISTERED AS MEETING THE REQUIRIMENTS OF 150 9601 ANY WELDING >\u\0ﬁ\2m h.:mch v\cz P AdE
HAS NOT BEEM PERFORMED ON THE MATEAIAL - R |
& THIS CERTIFHCATION 1§ INTENDED DNLY FOR PROOUCTS USTED MODIRICATION TO OR UNAUTHORIZED USE OF THIS CERTIICATION 15 4 CHRNMR
STRICTLY PROMIBITED OFSTNSES MAY BE REGARDLD AS FORGERY OF DOCUMENTS AND BE SUBIHET 10 CRIMINAL PROSECUTION Manager of Q.M Dept Lost s
© FEDERAL 8TTIL SUPPLY
: Qaeatl, o veDd




Re: [EXTERNAL] Re: cert sheet for the high strength pipe | bought

dMatthew Poelker

Thy 37372022 11:06 A

To: Cooke. Willlam £ <wecook@vwmiedu>; Manos, Dennis M <dmanos@wm.edur; JOSEPH MANISCALLO <jmanil(
Lo Fred Dylla <dylla@aip.org»

Thanks Dan, we really appreciate your insight
patt

From: daniel.henkel@yahoo.com <daniel.henkel@yahoo.com>

Sent: Thursday, March 3, 2022 10:18 AM

To: Cooke, William E <wecook@wm.edu>; Manos, Dennis M <dmanos@wm.edu>; JOSEPH MANISCALCO <jmanit0l@o
Matthew Poelker <poelker@ijlab.org>

Cc: Fred Dylla <dylla@aip.org>

Subject: [EXTERNAL] Re: cert sheet for the high strength pipe | bought

Matt, looks like vou are good to go. The certs agree with what we had seen prior to purchase. It is very close t
Welspun.

Dan

On Wednesday. March 2, 2022, 01:22:14 PM EST, Matthew Posiker <poelker@lab.org> wrote:

the new material arrived....here’s the cert sheet

From: Vince Pope <vpope@jlab.org>
Sent: Wednesday, March 2, 2022 9:53 AM
To: Matthew Poelker <poelker@jiab.org>
Subject: Request Num 330785

Matt,
Your steel pipe is here, certs are attached.
Thanks, Vince

Reply Reply all Forward




ASTM Type/Gr UNS 15O C Mn P max S max Si Cr Ni Mo Cu
WE&M
A36 Plate 10200 c22 0.18-0.23 | 0.30-0.60 0.040 0.050
CERN
ABS6 50 K12447 S35542+AR 0.22 1.60 0.035 0.035 0.55 0.30
AS72 50 K12447 S355)2+N 0.22 1.60 0.035 0.035 0.55 0.30
A516 70+N KD2700 P355N 0.31 0.85-1.20 0.035 0.04 0.15-0.30
A519 1524 G15240 E355C 0.18-0.25 | 1.35-1.65 0.040 0.050
NIST
A36 Plate G10220 $235JR 0.20 0.85 0.009 0.002 0.18 0.09 0.11 0.03 0.27
A36 Plate G10220 S2351R 0.20 0.86 0.012 0.008 0.15 0.18 0.09 0.03 0.26
A36 Plate G10220 S235JR 0.20 0.76 0.012 0.006 .04 0.06 0.03 0.01 0.04
Welspun
APl X65 PSL2 0.26 1.40 0.04 0.05 0.45
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TPI Work Test Certificate

Z 3N

TUBE INVESTMENTS OF INDIA LIMITED
TUBE PRODUCTS OF INDIA - AVADI

POST BOX NO.4 & 18, M.T.I. ROAD, AVADI, CHENNAL - 600054 murugappd
Customer : KARAY METALS INC TC No : CDW2150858
Order No. : PE90O03 /27-MAR-21/ Date : 28-MAY-21
Description : Invoice No 3001020000377 Lt e |
Specification : ASTM ASI3 TS C 1020 Invoice Date : 10-MAY-21 ¢ fod Wi
Condition : SRA Job /Batch No 1 ANH214B06350009
Bundle No's £ 220004132.220004133.220004 145 H’ '
Cust Part No 8 dﬁ et
Bundle : CUSTOMER SIZE /CONDITION /QUANTITY /GROSS WEIGHT /TAG MARKING / WO.NO./SPEC & —
Tagging GRADE /DESTINATION / BUNDLE NO /COUNTRY OF ORIGIN. J
Tube Marking s P.ONQ. /TPI-ED /SIZE /SPEC /CONDITION/ TAG MARKING/ HEAT NO. /MADE IN INDIA.
P. Uom : Inches
Size T2500X 2260 X 0.120 X 20"/ 24" -SRA

Quantity In : 1693.635 Ft

LLADLE ANALYSIS : STEEL MILL Details

Process .~ Heat No. “%C YuMn %P Ya§ PaSi Al %Cr %uNi %Cu | “aNio Sieel Producing Mill 1 JINDAL STEEL

Min 0,180 0.300 Producing Procedure : CON CAST METHOD

Max 0.230 0.600 | 0.035 | 0.035 Reduction Rato 1210-3.6

Obs A Ca62256 0.203 0.510 0.015 0.003 0,070 | 0.033

Full Section Longitudinal Tensile Test at Room Temp Rock well | Roughness Dimensions in : Inches

Test Heat No Y.S T8 Elng. Hardness | OD D Spec oD 1D wWT Len

Min 70 80 10 75 Min 2.5 2.252 240

Max Max 2.508 226 288
kSl KSI % HRB OBS-Min 2503 2258 0 267913

0BS | (462256 83,14 G1.06 24 90 - OBS-Max 2.504 2.256 01 267953

Technological Tests : Non-Destructive Tests :

Test Spec Result Test Spec Result

Crushing - Straightness 0.76 1000MM MAX 0.5

Flaring Eddy Current 100 100°% Testing and Found Okay

Flattening . Visual Surtace Satisfactory

Flanging - Ultrasonic Test

Rev. Flang., = Application Testing

Elng.Gaug.Len

This 1s to certify that the goods are supplied as per the purchase

order and specification Requirements

for Tube Investments of India
Unit: Tube Products of India

Prepared by :

Quality Shift Incharge Signature:

Raghu.P

Sr.Engineer Quality Control
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TUBE INVESTMENTS OF IND1A LIMITED
TUBE PRODUCTS OF INDIA - AVADI
POST BOX NOJ & 18, MLTH, ROAD, AVAD], CHENKAI - 600054 mury aAppa
Customer : SALEM STEEL Na, LLC TCNo : COW2111425 .
Order No, + TP20032-P #06-DEC-20 Date : 30-JAN21 |
. f
Descripricn : /’ Lavelce Mo 3401020000155
Specifieatlon s ASTM ASII/ASIIM-15 TS Cl1020 Inveice Date $28-JAN-21 :
Conditioz 18RA Job/Bateh No  : ANH2I1RO6350002 {
Buzdle No's : TP20032-P-16-2 (220000854), TP20032-P-16-3 {220000855), TP20032-P-16-4 (ZZ0000856) TP20032-P-16-5
(220000857}
Cust Part No H
Bundic : CUSTOMER SIZE /CONDITION /QUANTITY /GROSS WEIGHT /TAC MARKING / WO.NO. / SPEC &
Taggieg GRADE /DESTINATION / BUNDLE NO JCOUNTRY OF ORICIN,
Tube Marking : P.ONC./TPI-ED /SIZE /SPEC /CONDITION! TAG MABKING/ HEAT NO. MADE EN INDIA
P, Uam 1 MM
- Size :2.560 X 2,260 X 120 X 20° 1 22 3RA
= Quantity {o: 2838.091 Ft
LADLE ANALYSIS :
Froeeis } HeetNo [ &L WMo WP WS A WA ] WCr ] WA %Cu | YNie
itip 6185 0300
Vot 330 BeG | va3s | 0.038
i casii [T 0470 | Q0I5 | wom US| 0.6k %
Full Section Longitudinal Terslc Test o Room Teop Hock well | Hoogboess Dimeauons la ; MM
Tess Hext No Y5 TS Eog, Herdoezy | OD 1] Spre oD 1D wWT Len
Min S0 85000 1] s Hla 63.5 512 5095
Nlax Maz 637 574 67055
i} PS5l PSP % HRE DES-Min &3.6 37.32 ] 8300
DOBS | ggaesdy 77754 0989 3 22 - OBSHaz 53,7 51 0 6301
Technglopicn! Tests © Nen-Destructive Tests ;
Test Spec | Result Test Spee Result
Crushing 4 Sralghinens CO3 IN/3 FTMAX DGt
Flaring 3 Eddy Currest TR WO FLAW
Flatiening - Yisuel =
Flaeging - Ultrzeosle Text -
Rey, Flang, - Apgplication Testine
Elng Gavp.Leo
Tris is 10 conify that the goods arc supphicd as per Oie purchase order snd spetifization Reguirements
4 ; for Tube Investments of Indls
Preparcd by ; E-%i E e Urlt: Tube Products of Indlr
A
Quality Shift Tachs ignature:
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% ARCELORMITTAL TUBULAR PROD%CTS M}\TERIAL

SHELBY INC. ”
ArcelorMitial 132 WEST MAIR STREET yipJ~ TEST REPORT

SHFELAY, OHIOQ 44875-1471
Telophone 419/342-1200 FAX: 419/342-1473

SHILBY,
ISO/TS 16949:2009 ISO 9001:2008 ko
g CASTLE METALS SPECIFICATION . CUSTOMER ORDER
s | 3400 NORTH WOLF ROAD ASTM A513-08Ba TYPE |5
* | FRANKLIN PARK  IL 60131 5513 24 182733
M 10-93
e FAX: [847]455-7187
4R e
DE DATE
Ao | %2250 x 125 ] MBYEY e 1028.58 FT | 10/23/12 |10/23/12 )
/
SR Pos% SHQ0300176
__EW DOM__UNANNEALED REV 5007
HEAT NO, CHEHICAL AMALYSIS GRAIH
c | #n | ] s 5i Ni cr Mo cu v Al OTHER s12E
cal
4113269 | .18 .40 .007} .o04 .o020{ .020 .02¢ .o010 .040| .00 .046 .0007 ,
TI
.0030
HECHANICAL PROPERTIES HAGHAFLUX
HEAT WO. LOAD HOD. YIELD TENSILE ELONG RED HARDNESS IMPACT TREQ. SEVEAITY
855 BET 5 AREA ¥ | BHN  ROCKWRLL | o&T.oiBRg
2.0m RB
4113269 | Tss9said s3sop  s4s0p 12 86

JOMINY HARDEMABILITY (EXPRESSED IN L6THSE}

HERT KO. 3 2 3 4 5 [ T 8 10 12 14 16 20 24 28 a2
J-K RATING SLAG~OXIDE AATING
HIEAT HO. A B C D IRGOT OXIDR SLAG
MELT SODRCE ARCELOR MITTAL. CLEVELAND THIS TEST REPORT NOTARIZED WHEN REQUIRED
OTHER INS?EC‘HUB’elted B.r]d Manufactured in USA SRORN AND SUSCRIBED BEFORE HB
NON DESTRUCTIVE TESTED THIS ______ DAY OF
NORTH AMERICAN DOMESTIC PRODUCT
MANUFACTURED AND MELTED IN THE USa ROTARY PUBLIC
NON-DESTRUCTIVE TESTED T T M

HATERIAL PROCUCID TO THE SPLCITICATION{S) 3HOMN ABGVE I0 IHPRIRD OX YARRAXTLD. TAIS TET REFGRT GRALL HOT? D ALTEMXD R REPROUCID  IXCXPT IN FULL.



Cust: D&M METAL AND INDUST ORD#: 08-30272-01

Ij‘g'te :

02022021  Time:

1

PT C Tubular Products LLC

FAIRBURY PLANT
23041 E 800 North Rd « Fairbury, IL. 61739
RYERSON PROCUREMENT CORP

Bil 103
RO BOX 21l602

LUEBBOCK TK 794901602
SHIF TOr RYERSOM

UG AFCO RORD

SHEEVERORT La  71LLoé

ADr 150071, 505"

Te 1.255/1.260 (REF.

LNGTH: 17/24° R/L
D~ HRLOZO AK

ASTM A=513 ~ TYPE 5

OEBURR OD/I0 BOTH ENDS

STRESS RELTEVE

BOBE M3B90940

PARTE 21786

e b e et ey Sk el S T AR LS e AR Ut YRR AR AP S AP SR WA o R B R A8 AR e M e e e S S e b S T

LREOWa)

HEATHE 32031100 G wl% Mn T
Si L0500 Cbh 000G ¥ A B8R G100 Mg JD20
Tensile 84400 Yield 72300 Elong 1%

COUNTRY OF ORIGIM: USA

Mi L0400 Cr

Shippsr's Nﬂz 3 4 5 E;, ‘{;

TEST REPORT

POE M3E90D40
OATE  L0/20/20
PACKAGING

BHIT AXKZE

FIECES 134
i 2, 948"
POUNDS 5 2Lk

MO¥ 73434

RYERSON

L0020 &), 082
OG0
20 HRbk 9L

LOLE B

HRD

SAM TAKSIN S PES

L.T7E00



MILL TEST CERTIFICATE

Nucor Steel Tuscaloosa, Inc.
1700 HOLT RD N.E.
Tuscaloosa, AL 35404-1000
800 80C-8204
customerservice@nucortusk.com

oac {Mi11 Order; Nunber! |PO'NO [ tine NO . |Part Number . |Certificate Number
T260657 N-508047-010 1215136447 001 03500050 595836401~ 1-0K0747C 11/14/2020 16:51
Grade. L cmyl : o lcustomer: i S TR e e D e EEREE
Order Description: ! Sold TO:
~t=Hot Rol1 Plate From Coil ALRG STEEL CORP Lansing MI
=178 X 96 x 240 CLO20/AB30 Ship TO:
Quatity Plan Description: ALRO METALS SERVICE CENTER CORP. Lansing MI
C1020: C1l020 ASTM A830 1020 SAE 1403 Sent TO:
Ship Centified : o
QKO747C \\mowmomu..ow Lk 2086061 1{0.003{0.031{0G.001|0.010] 0.0002 | 0.0019

Items: 1 PCS: 18 Weight: 29403.6 LBS

ZOLBEOOLLY

hiercury has not come in contact with this product during the manufacturing process nor has any mercury been used in the
manufacturing process. Cerlified in accordance with "EN 10204 2004 3.1" No weld repair has been performed on this
material. Manufactured to a fully killed fine grain practice. NUTEMPER TEMPER PASSED plate from coil

150 9001:2015 Registered, PED Certified

by the specifications.

PP

A

We hereby certify that the product described above passed all of the tests required

o "B Giulin Yu - Metalidrgist
"indicates Heats melted and Manutactured in the U.S.A.



